

Guideline for the management of Neonatal Hypertension

Author: Dr Katharine McDevitt, Consultant Paediatrician, Peterborough City Hospital

For use in: East of England Neonatal Units, Guidance specific to the care of neonatal patients.

For use by: Medical Staff, Neonatal Nurse Practitioners, Neonatal Nurses, Pharmacists, Paediatric Nurse Practitioners and Paediatric Nurses for Children below Term + 4 weeks nursed on Children's Wards.

Key Words: neonatal, hypertension, BP, antihypertensive, renal

Date of Ratification: 1st July 2020

Review Due: 1st July 2023

Registrations No: NEO-ODN-2020-3

Approved by:

Neonatal Clinical Oversight Group	
Clinical Lead: Matthew James	Matthew James

Ratified by ODN Board:

Date of meeting:	1st July 2020
-------------------------	---------------------------------

Document Reader Information

Document Purpose	Guideline
Title	Guideline for the Management of Neonatal Hypertension
Author	Dr Katharine McDevitt, Consultant Paediatrician, Peterborough City Hospital
Publication Date	
Target Audience	Medical and Nursing Staff, Neonatal Nurse Practitioners
Circulation List	East of England Neonatal ODN Clinical Oversight Group
Description	Guideline for the Management of Neonatal Hypertension
Superseded Documents	NEO-ODN-2016-6
Action Required	For dissemination and implementation in East of England Neonatal Units
Timing	
Contact Details	East of England Neonatal ODN Box 402 Cambridge University Hospitals NHSFT Hills Road Cambridge CB2 0SW

1. INTRODUCTION

Blood pressure is considered a vital sign as values too low or too high can be associated with mortality and serious morbidity¹. However, elevated blood pressure in healthy newborn infants is so uncommon that its routine measurement is not recommended as part of standard care^{2,3}.

Among sick infants on neonatal units, hypertension is reported as occurring in 1-2% of infants⁴⁻⁶ which is much less than the incidence of hypotension and, as a result, clinicians may be less certain about determining what significantly elevated blood pressure is and when to treat it. Hypertensive crisis is a term used to describe an acute elevation in blood pressure to a level that has the potential to cause end-organ damage and can be life-threatening and should be managed promptly.

This guideline outlines the measurement of neonatal blood pressure, the definition of neonatal hypertension and investigations and management of neonatal hypertension.

2. MEASUREMENT OF NEONATAL BLOOD PRESSURE

- In neonates direct intra-arterial blood pressure monitoring is the gold standard. Whilst many infants are not sufficiently unwell to warrant this, it should be considered in any infant in whom indirect methods of BP measurements suggest significant hypo- or hypertension.⁹
- Most commonly automated oscillometric techniques are used which detect pressure oscillations from the artery to determine mean BP (MAP) and, via various algorithms, calculate systolic (SBP) and diastolic (DBP) blood pressure. Hence, measurements may differ between different oscillometric devices.
- Whilst correlation between oscillometric and invasive measurements is fairly accurate, accuracy falls at lower mean blood pressures, especially MAP < 30mmHg⁷ and overall oscillometric techniques tend to overestimate by between 3 and 8mmHg.⁸ Therefore any high blood pressure reading should be checked manually with the use of Doppler technique preferable in infants as the Korotkov sounds are less reliably heard.⁹ The doppler probe is placed over the brachial artery and the cuff inflated until the signal disappears. The point at which the signal returns is the SBP. DBP and MAP cannot be identified with this method.
- Choice of cuff size is vital. The cuff width should be 45-70% of the upper arm circumference and its bladder should cover 80-100% of the same circumference. In reality errors due to too large a cuff are unlikely but too small a cuff can overestimate the blood pressure.^{1,9}
- Blood pressure increases during feeding, sucking, crying and being held head up. In addition, first blood pressure measurements are higher than repeat measurements done after 2 minutes of rest. Therefore, infants should be lying, asleep or quiet and not feeding. If abnormal blood pressure is suspected, three measurements should be taken each time with an appropriately sized cuff on the right upper arm. If the pressure is

elevated or there is clinical suspicion of coarctation of the aorta, blood pressure should be measured in all four limbs. Different cuffs may be required for upper and lower limbs.

3. DEFINITIONS

Epidemiological Definition

SBP in a neonate $\geq 95^{\text{th}}$ percentile for age and sex on three separate occasions.

Clinically significant hypertension requiring treatment¹⁰

There is little, if any, evidence for a precise, single starting point for treatment but the following acts as a guide.

- SBP $\geq 95^{\text{th}}$ percentile with end-organ involvement OR
- SBP $> 99^{\text{th}}$ percentile consistently (usually taken as $>110\text{mmHg}$ in term infants) without end-organ involvement

4. NORMAL DATA

The American Second Task Force on Blood Pressure Control in Children¹¹ incorporated data from over 70,000 American and British children into its centiles. Two large British studies produced reference ranges for preterm babies, recording mean blood pressure using indwelling arterial catheters¹² and systolic blood pressure by Doppler ultrasound.¹³ Incorporating the above evidence, the following table gives normal data across various gestations as below.

Guidance values for 95th and 97th centile SBP values in first 2 weeks of life

GESTATION	AGE	SBP 95 TH %	SBP 97 TH %
Term ¹¹	Day 1	96	
	Day 8-30	104	
Term ¹³	Day 4	95	
	6 weeks (awake)	113	
Term ¹²	Day 1		82
	Day 10		111
24 weeks ¹²	Day 1		57
	Day 10		71
28 weeks ¹²	Day 1		62
	Day 10		83
32 weeks ¹²	Day 1		67
	Day 10		94
36 weeks ¹²	Day 1		74
	Day 10		104

Dionne et al¹⁴ consolidated available blood pressure measures from the literature for neonates > 2 weeks of age and developed the table below to include 50th, 95th and 99th percentiles for SBP, MAP and DBP.

Estimated normal BP values in neonates > 2 weeks of age.

Post-menstrual age	50 th percentile	95 th percentile	99 th percentile
44 weeks			
SBP	88	105	110
DBP	50	68	73
MAP	63	80	85
42 weeks			
SBP	85	98	102
DBP	50	65	70
MAP	62	76	81
40 weeks			
SBP	80	95	100
DBP	50	65	70
MAP	60	75	80
38 weeks			
SBP	77	92	97
DBP	50	65	70
MAP	59	74	79
36 weeks			
SBP	72	87	92
DBP	50	65	70
MAP	57	72	77
34 weeks			
SBP	70	85	90
DBP	40	55	60
MAP	50	65	70
32 weeks			
SBP	68	83	88
DBP	40	55	60
MAP	49	64	69
30 weeks			
SBP	65	80	85
DBP	40	55	60
MAP	48	63	68
28 weeks			
SBP	60	75	80
DBP	38	50	54
MAP	45	58	63
26 weeks			
SBP	55	72	77
DBP	30	50	56

MAP	38	57	63
-----	----	----	----

5. HOW OFTEN SHOULD BLOOD PRESSURE BE MEASURED IN NICU?

There is no accurate guidance on this. Routine screening with blood pressure in every term healthy baby is not indicated.² In the absence of any evidence the following is recommended (guidance only).

- all critically unwell ITU babies to have an invasive BP measured either through central or peripheral arterial line, mainly to monitor for hypotension.
- any baby on inotropes to titrate inotropes to keep systolic BP < 97th centile for gestational age
- all ITU babies without an arterial line to have BP recorded **4 hourly** as part of observations, or more frequently if concerns about BP
- all HDU babies without an arterial line to have BP recorded **12 hourly** at least, or more frequently if clinically indicated
- all well SCBU babies with risk factors for hypertension as above (eg previous UAC, chronic lung disease) to have at least one BP recording **twice a week**
- all stable SCBU babies who have not needed any HDU/ITU support to have BP at least **once on admission and one on discharge**

6. AETIOLOGY

Hypertension is more common in premature infants and those of low birth weight; possibly because they have a lower nephron mass. A cause or risk factor for hypertension is almost always identified in the neonatal population.⁶ The most common causes are renal parenchymal and renovascular, cardiac, iatrogenic and respiratory.

Causes of neonatal hypertension

Renal parenchymal	<ul style="list-style-type: none"> Congenital eg autosomal dominant polycystic kidney disease Acute tubular necrosis eg sepsis, asphyxia Renal hypoplasia Severely obstructed urinary tract Haemolytic uraemic syndrome Congenital rubella syndrome
Renovascular	<ul style="list-style-type: none"> Renal artery thrombosis (especially if previous UAC) Renal vein thrombosis Renal artery stenosis or compression (eg from tumour or post tight abdominal wall closure) Idiopathic arterial calcification
Cardiovascular	<ul style="list-style-type: none"> Coarctation of the aorta Interrupted aortic arch Distal aortic thrombosis (particularly if previous UAC) Patent ductus arteriosus Fluid overload
Endocrine	<ul style="list-style-type: none"> Congenital adrenal hyperplasia Hyperaldosteronism Hyperthyroidism Adrenal haemorrhage Hypercalcaemia
Medications	<ul style="list-style-type: none"> Dexamethasone Adrenergic agents Bronchodilators Caffeine Neonatal TPN through salt and water overload or hypercalcaemia Indomethacin Ibuprofen
Neurological	<ul style="list-style-type: none"> Pain Seizures Intracranial hypertension Drug withdrawal HIE
Miscellaneous	<ul style="list-style-type: none"> Chronic lung disease (may manifest late after leaving NICU) ECMO

7. INVESTIGATIONS^{1,9,10}

1. Repeat blood pressure measurement manually using Doppler sphygmomanometry; pay close attention to cuff size.
2. Clinical examination
 - abdominal mass?
 - palpable kidneys?
 - normal genitalia (CAH)?
 - pulses – are the femoral and brachial pulses the same?
 - are the fontanelles and sutures normal?
3. Four limb blood pressures (remember to use appropriately sized cuffs which may be different for upper and lower limbs)
 - do not rely on oscillometric BP to exclude coarctation
 - ideally use Doppler sphygmomanometry
4. Bloods
 - electrolytes, urea and creatinine, estimated GFR
 - full blood count
 - calcium, phosphate
 - albumin
 - thyroid function
 - plasma renin and aldosterone (discuss with individual labs, needs immediate transport for immediate separation and freezing)
5. Urinalysis
 - protein, creatinine, microalbumin,
 - microscopy for cells, casts and infection
 - culture
 - urinary catecholamines
6. Renal ultrasound - ideally including renal vessel Dopplers (especially if baby had UAC) – this may require a tertiary centre
7. CXR
8. Echocardiogram
9. Consider
 - urine VMA, urine HVA
 - urine steroid profiles
 - 17-OH progesterone
 - DMSA, MCUG

8. MANAGEMENT^{1,9}

It is important to recognise that the majority of antihypertensive medications are not approved or licensed for the neonatal population. Hypertensive crises are best managed with short-acting antihypertensive medications that can be carefully titrated with an infusion. The principal short acting IV agents are labetalol, nicardipine, hydralazine. No studies compare one against the other but the Nottingham Children's Hospital Hypertension Guideline⁹ 1st, 2nd and 3rd line recommendations are given below. A low threshold should be maintained for discussion with a tertiary paediatric renal team.

- Investigations as above
- Withdraw iatrogenic medications that may cause hypertension

- Treat underlying cause
- Consider pharmacological treatment in neonates with
 - asymptomatic hypertension (BP > 99th centile)
 - BP 95th-99th centile and symptomatic or evidence of end-organ damage (eg LVH)
 - symptomatic hypertension with BP > 99th centile should be considered a hypertensive emergency especially if evidence of end-organ damage

Hypertensive crisis

Use IV treatment to reduce BP **SLOWLY** to < 90th centile

- 1/3 total reduction in first 12 hours
- next 1/3 total reduction in 2nd 12 hours
- final 1/3 reduction over next 24 hours

If BP drops suddenly, treat with fluid bolus

- 1st line: IV labetalol or esmolol
- 2nd line: IV hydralazine

Not hypertensive crisis

Use oral agents:

- Ca channel blockers
- vasodilators (hydralazine)
- beta blockers
- diuretics (modest effect on BP)

ACE inhibitors not routinely used, effective at lowering BP but significant side effects

The following tables give medications used in neonates and BNF dosages (accessed August 2019); please refer to BNF for Children/Medusa for full details. Sodium nitroprusside was previously commonly used, however the incidence of thiocyanate toxicity is substantial, which may limit its use.¹ Whilst ACE inhibitors have also been used, they may result in a profound blood pressure reduction (>40%) which can be unresponsive to fluids and inotropes and are associated with acute kidney injury, hyperkalaemia and neurological symptoms. The renin-angiotensin-aldosterone system is important in renal development and therefore inhibitors of this system are not recommended for general use in the neonatal population, especially in premature infants.^{1,15,16,17}

IV MEDICATION	DRUG CLASS	DOSE	INTERVAL	COMMENTS
Labetalol	Alpha and beta blocker	0.2-1mg/kg bolus Max 4mg/kg 0.5-4mg/kg/hr	q10mins until effect Infusion	Caution in chronic lung disease, heart block, heart failure and neurological injury
Esmolol	Beta 1 receptor blocker	0.5mg/kg loading dose then 50-300microg/kg/min	Bolus Infusion	Reduce rate if BP or HR fall too low BNF recommends reloading each time before increasing the infusion rate in steps of 50mcg/kg/min. Doses over 300mcg/kg/min not recommended.
Hydralazine	Vasodilator	0.1-0.5mg/kg Max 3mg/kg/day 12.5-50 microg/kg/hr Max 2mg/kg/day	q4-6hrs Infusion	Rare agranulocytosis, caution in cerebrovascular disease. Contraindicated in high output cardiac failure.
Sodium nitroprusside	Vasodilator	Initially 0.5microg/kg/min, increased in steps of 0.2microg/kg/min per dose, max 8microg/kg/min, max 4microg/kg/min if used for > 24 hrs	Infusion	Monitor for cyanide toxicity, caution in renal and hepatic failure

Oral medication	Drug class	Dose	Interval	Comments
Amlodipine	Ca channel blocker	0.1-0.2mg/kg	Once daily	Adjust 1-2 weekly to max 0.4mg/kg
Hydralazine	Vasodilator	0.5mg/kg	TDS Max 3mg/kg 8 hourly	Rare agranulocytosis, caution in cerebrovascular disease. Contraindicated in high output cardiac failure.
Nifedipine	Ca channel blocker	0.25-0.5mg/kg	BNF states repeat once if necessary but in practice given TDS if tolerated. ¹⁸	Difficult to administer as oral strength is 20mg/ml and is very light sensitive. Risk of profound hypotension and unpredictability of response. Monitor BP half hourly post dose, caution with neurological injury.
Propranolol	Beta blocker	250microg/kg Increase if necessary to max 2mg/kg TDS	TDS	Monitor BP half hourly post first dose and dose increases. Symptoms of thyrotoxicosis may be masked.
Furosemide	Loop diuretic	0.5-2mg/kg	OD-BD	Only modest effect on BP but can be useful in association with chronic lung disease. Same dose may be given IV. Monitor electrolytes.
Spirolactone	Aldosterone receptor antagonist	0.5-1mg/kg	BD	Only modest effect on BP but can be useful in association with chronic lung disease. Monitor electrolytes.

9. REFERENCES

1. Dionne, Janis M, Flynn, Joseph T. Management of severe hypertension in the newborn. *Arch Dis Child* 2017; 102:1176-1179
2. Intrapartum care for healthy women and babies. NICE Clinical guideline, Published 3 December 2014. <https://www.nice.org.uk/guidance/cg190/intrapartum-care-for-healthy-women-and-babies> (accessed 29/7/19)
3. Committee on Fetus and Newborn, American Academy of Pediatrics. Routine evaluation of blood pressure, haematocrit and glucose in newborns. *Pediatrics*, 1993; 92:474-6
4. Seliem, WA, Falk MC, Shadbolt B, et al. Antenatal and postnatal risk factors for neonatal hypertension and infant follow-up. *Paediatric Nephrology*, 2007;22:2081-7
5. Blowey DL, Duda PJ, Stokes P, et al. Incidence and treatment of hypertension in the neonatal intensive care unit. *Journal Am Soc Hypertens* 2011;5:478-83
6. Sahu R, Pannu H, Yr R, et al. Systemic hypertension requiring treatment in the neonatal intensive care unit. *Journal of Pediatrics* 2013; 163:84-8
7. Takci S, Yigit S, Korkmaz A, Yurdakok M. Comparison between oscillometric and invasive blood pressure measurements in critically ill premature infants. *Acta Paediatrica* 2012; 101(2):132-135
8. O'Shea J, Demsey EM. A comparison of Blood Pressure Measurement in Newborns. *Amer J Perinatol* 2009;26(2):113-116
9. Lunn, A. Guideline for the assessment and management of hypertension in paediatric patients. <https://www.nuh.nhs.uk/download.cfm?doc=docm93jijm4n848.pdf&ver=10910> Accessed 31/07/2019
10. Watkinson M. Hypertension in the newborn baby. *Arch Dis Child Fetal Neonatal Ed* 2002;86: F78-F81
11. Task force on blood pressure control in children. Report of the Second Task Force on Blood Pressure Control in Children - 1987. *Pediatrics*, 1987;79:1-25
12. Northern Neonatal Nursing Initiative. Systolic blood pressure in babies less than 32 weeks' gestation in the first year of life. *Arch Dis Child Fetal Neonatal Ed* 1999;80:F38-42
13. Cunningham S, Symon AG, Elton RA, et al. Intra-arterial blood pressure reference ranges, death and morbidity in very low birthweight infants during the first seven days of life. *Early Hum Dev* 1999;56:151-65.
14. Dionne JM, Abitbol CL, Flynn JT. Erratum to: Hypertension in infancy; diagnosis, management and outcome *Paediatric Nephrology* 2012;27:159-60
15. Ku LC, Zimmerman K, Benjamin DK et al. Safety of enalapril in infants admitted to the neonatal intensive care unit *Paed. Cardiol.* 2017;38:155-61
16. Perlman JM, Volpe JJ. Neurologic complications of captopril treatment of neonatal hypertension *Pediatrics* 1989;83:47-52
17. Tack ED, Perlman JM. Renal failure in sick hypertensive premature infants receiving captopril therapy. *J. Pediatrics* 1988;112:805-10
18. Gooding, Nigel, (Consultant Pharmacist, Neonates and Paediatrics), *Personal Communication*



East of England Neonatal ODN
(Hosted by Cambridge University Hospitals)

All Rights Reserved. The East of England Neonatal ODN withholds all rights to the maximum extent allowable under law. Any unauthorised broadcasting, public performance, copying or re-recording will constitute infringement of copyright. Any reproduction must be authorised and consulted with by the holding organisation (East of England Neonatal ODN).

The organisation is open to share the document for supporting or reference purposes but appropriate authorisation and discussion must take place to ensure any clinical risk is mitigated. The document must not incur alteration that may pose patients at potential risk. The East of England Neonatal ODN accepts no legal responsibility against any unlawful reproduction. The document only applies to the East of England region with due process followed in agreeing the content.

Exceptional Circumstances Form

Form to be completed in the **exceptional** circumstances that the Trust is not able to follow ODN approved guidelines.

Details of person completing the form:	
Title:	Organisation:
First name:	Email contact address:
Surname:	Telephone contact number:
Title of document to be excepted from:	
Rationale why Trust is unable to adhere to the document:	
Signature of speciality Clinical Lead:	Signature of Trust Nursing / Medical Director:
Date:	Date:
Hard Copy Received by ODN (date and sign):	Date acknowledgement receipt sent out:

Please email form to: mandybaker6@nhs.net requesting receipt.

Send hard signed copy to: Mandy Baker
EOE ODN Executive Administrator
Box 93
Cambridge University Hospital
Hills Road
Cambridge CB2 0QQ